
 

 

 
 

TERMS OF REFERENCE 

to provide 

PROFESSIONAL PROJECT MANAGEMENT SERVICES 

for the 

DESIGN AND CONSTRUCTION 

of the 

WATER TREATMENT AND SUPPLY SYSTEM  

on behalf of the 

CURVE LAKE FIRST NATION 

 

FIRST NATION: Curve Lake First Nation 

PREPARED BY: Ontario First Nations Technical Services Corporation (OFNTSC) 
Amy Gollat, EIT 

REVISION DATE: September 3, 2020 
Version 1.0 

PROPOSAL DUE DATE: Electronic Submission of Management Section & Cost Section: 
September 25, 2020 @ 4 PM EST 
 



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

i 
 

Table of Contents 
1.0 Introduction ............................................................................................................................................ 1 
[...]
September 2020 

2 
 

The Project Manager must: 

1. Become completely familiar with the scope and funding requirements of the First Nation and the 

respective funding agencies (ISC). 

2. Define and confirm criteria in the areas of scheduling, budgeting, cost control, and quality control. 

3. Keep the Project Team, and others as appropriate, informed of the project status through the 

implementation of a program of monthly physical/financial reporting. 

4. Oversee all phases and aspects of the project and ensure strict conformity to the objectives of the 

project to meet Curve Lake First Nation requirements under direction of the Project Team. 

5. Prepare the Terms of Reference to retain a Design Consultant for the design, tendering, contract 

administration, and site inspection services and procure the Design Consultant. 

6. Overall management and implementation of the project as per the approved funding documents 

(ISC’s Project Approval Request (PAR)). 

7. Develop Terms of Reference to select of Value Engineering (VE) consultant as noted in section 3.2.4 

8. Develop Terms of Reference to secure a Professional Quantity Surveyor (PQS) as noted in section 

3.2.5   



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

3 
 

2.0 Community Background 
Curve Lake First Nation is located in the heart of the Trent Severn River waterway on the peninsula 

between Buckhorn Lake and Upper Chemong Lake, approximately 25 km northeast of Peterborough, 

Ontario. Figure 1 within Appendix 1 illustrates the community location within the province of Ontario. 

Curve Lake is a Mississauga Ojibway First Nation, consisting of a mainland peninsula and a large island 

(Fox Island) between Buckhorn Lake and Upper Chemong Lake. Curve Lake First Nation also co-owns 

various smaller islands located throughout the Trent Severn waterway system. The Curve Lake First 

Nation occupies three reserves: Curve Lake First Nation 35, Curve Lake 35A, and Islands in the Trent 

Waters Indian Reserve 36A. Reserve 36A is shared with Hiawatha First Nation as well as Mississauga’s of 

Scugog Island First Nation. The First Nation is classified as a Geographic Zone 1, meaning that it is 

located less than 50 km away from the nearest service center with year-round access. The total land 

base of Curve Lake First Nation is approximately 900 hectares (2,224 acres). 

Some of the main existing infrastructure within Curve Lake First Nation include: administrative buildings, 

community buildings, a small business center, rental properties (the leased cottages), a church, a 

cemetery, a cenotaph, Pow Wow grounds, baseball diamonds, parks, beaches, roads, water systems, 

and wastewater systems. 

The Water Treatment System Report, May 2020, a Feasibility Study completed by First Nations 

Engineering Service Ltd (FNESL), determined the total on-reserve population of Curve Lake First Nation is 

currently about 1,057 persons. There are 372 band member owned homes and 208 leased cottages 

within this First Nation. Using only the band-owned homes, the housing density can be calculated as 

2.84 people per home. The feasibility study used an average annual growth rate (AAGR) of 1.9% to 

calculate the projected 20-year on-reserve population of approximately 1,540 persons. Based on a 

desired housing density of about 2.5 people per home, an additional 244 residential housing units will 

be required by the year 2040 in order to accommodate the future on-reserve population projections. 

The issue of water quality and quantity have been longstanding issue for Curve Lake.  Historically, most 

residential and non-residential buildings have relied on groundwater wells as their raw water supply.  

Through the course of investigation of options to address water supply and quality concerns, continued 

reliance on groundwater proved problematic.  The limestone nature of underlying bedrock combined 

with infiltration from surface water over time has generated sub-surface karst formations.  It took a few 

studies and several years to determine this as a major contributor to Curve Lake’s water quality and 

water supply issues.  With the groundwater eliminated as a reliable raw water source, attention focused 

on surface water as Curve Lake’s raw water source. 

The Water Treatment System Report represents a methodical study of all available options for Curve 

Lake to secure a stable and cost-effective water source.  



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

4 
 

2.1 Existing Water System Conditions 
The existing raw water supply for Curve Lake First Nation comes from groundwater wells. These wells 

supply water to the lower peninsula area of the community for all residential, commercial, institutional, 

and industrial buildings. The total number of wells throughout the First Nation is unknown; however, 

only one of the wells within the area has been identified as a groundwater under the direct influence of 

surface water (GUDI) well.  

The current water source cannot meet for the community’s water demands, and the water produced 

has tested for a number of water quality exceedances. Many previous studies were undertaken that 

identified groundwater as the source for the community’s raw water supply.  Unfortunately, the karst-

based aquifers cannot supply water to meet the current or future water demands of the Curve Lake First 

Nation. The groundwater well water samples have also demonstrated high levels of turbidity, iron, 

nitrate, and sodium. In addition to this, cross contamination from surrounding septic systems has been 

detected within a number of groundwater wells. 

FNESL’s feasibility study determined that the current (2018) total average day water demand is about 

4.55 L/s (393,120 L/day) while the maximum day water demand is approximately 10.46 L/s (903,744 

L/day). 

2.2 Previous Studies 
Previous background information related to the Curve Lake First Nation water treatment and supply 

system and other relevant studies are available upon request and include the following: 

• Curve Lake First Nation Capital Planning Study (Neegan Burnside Engineering & Environmental Ltd., 

2009) 

• Engineering Assessment – Curve Lake Nishnawbeke Subdivision Water System (Henderson Paddon 

& Associates Ltd., April 2004) 

• Aquifer Evaluation Report – Potential Communal Water Supply Well #’s 1 to 10 – Curve Lake First 

Nation (Henderson Paddon & Associates Ltd., August 2006) 

• Assessment of Water from Near Shore (Buckhorn Lake) Wells at McIllmoy Point, Curve Lake First 

Nation (GENIVAR Consultants LP, December 2009) 

• Curve Lake Comprehensive Community Plan (Crane Aboriginal Management Services, 2009) 

• Private Well Survey, Two New Monitoring Wells, and Additional Hydrogeological Assessment of Well 

Field, Curve Lake First Nation Communal Water System (GENIVAR Consultants LP, October 2010) 

• Pilot Testing of Water Treatment Systems for Slow Sand Filtration and Macrolite Pressure Filtration, 

Well #10 (GENIVAR Consultants LP, October 2010) 

• Final Water Feasibility Study (GENIVAR Consultants LP, December 2010) 

• National Assessment of First Nation Water and Wastewater Systems – Curve Lake First Nation 

(Neegan Burnside Ltd., December 2012) 

• Curve Lake First Nation New Water Treatment Plant and Water Supply Project Value Engineering 

Report (Faithful + Gould, January 2017) 



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

5 
 

• Hydrogeological Investigation: Proposed Communal Well System – Well Performance Testing and 

Water Quality Analysis (Oakridge Environmental Ltd., January 2018) 

• Curve Lake First Nation Water Treatment System Feasibility Study Final Report (First Nations 

Engineering Services Ltd., May 2020) 

2.3 Project Approval Request (PAR) 
The Project Approval Request (PAR) has been submitted and approved by Indigenous Services Canada 

(ISC) for the design portion of this project. Further funding approvals will be required before this project 

begins construction.   

2.4 Project Stakeholders Relationship Chart 
 

 



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

6 
 

3.0 Scope of Work 
The scope of work for this project is to provide Professional Project Management services for the design, 

tendering, construction, commissioning, and warranty phases of the Curve Lake First Nation water 

treatment and supply system project as identified below. 

3.1 Recommended Water System Project for Curve Lake 
This section is intended to be a general overview of the anticipated scope of work.  The scope of work 

may be adjusted during the detailed design stage based on input from the Design Consultant and 

approval from the funding agency (ISC) as well as the Project Team, where applicable. 

The Design Engineer will review all background information, identify the need for any further testing, 

coordinate and complete such work, provide a clear design solution in the preliminary design 

submission, and complete the detailed design for the water treatment and supply system. It is 

anticipated that the proposed solution for the Curve Lake First Nation will include, but not be limited to, 

the following: 

• Construction of an access road into the new water treatment facilities from Mississauga Road 

• Construction of a raw water surface intake from Buckhorn Lake, located off McIllmoy Point 

• Construction of a low lift station 

• Construction of a communal water treatment plant facility on the Dashwood property near 

McIllmoy Point. This water treatment plant is expected to include: 

o A packaged membrane filtration system 

o Dissolved air floatation (DAF) pre-treatment 

o Granular activated carbon (GAC) filtration 

o Ultraviolet (UV) radiation for primary disinfection 

o Chlorination for secondary disinfection throughout the distribution system 

• Construction of an above-grade fused glass-lined steel tank reservoir 

• Construction of a high lift station 

• Installation of a water distribution system 

• Installation of a fire distribution system, including an electric fire pump and fire hydrants 

• A backup diesel electrification system (i.e. generator) 

• Decommissioning the existing individual groundwater wells 

 

The proposed water system from FNESL’s feasibility study can be seen in Appendix 1 – Figure 2. 

3.2 General Responsibilities 
The PM will be involved in all phases of the project as outlined below. 

1. Design Consultant Request for Proposals (RFP): The Terms of Reference shall be developed by the 

Project Manager with the assistance of the Project Team. The PM shall administer the call for 



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

7 
 

proposals, participate in the evaluation process, and arrange and attend an evaluation meeting (to 

be held in Curve Lake First Nation, pending on the current COVID-19 global pandemic). 

2. Pre-Design: The PPM will ensure that the Design Consultant completes a design brief in their 33% 

design that confirms the appropriate parameters in accordance with ISC protocols and guidelines, 

industry best practices, and provincial and federal regulations, standards, and guidelines – as they 

may become applicable to the water treatment facilities during the design/service life. 

3. Detailed Design: The PPM will oversee the design phase of the project as detailed in Section 3.5 – 

Management of Consultants & Section 3.12 – Management of Design. 

4. As a condition of funding; the PPM will develop and issue TOR to hire Value Engineering review to 

be completed by a third-party consultant for the 33% and 66% design stages.  The PPM shall 

participate in both Value Engineering workshop sessions and a total of six days shall be spent in the 

Value Engineering workshop sessions. An allowance for the cost of the Value Engineering third-party 

is included in the Cost of Services form; this allowance is for the third-party cost of the Value 

Engineering coordinator and third-parties to review and attend the workshops and shall not include 

any fees or mark-up from the PPM. 

5. The PPM to develop TOR for a Professional Quantity Surveyor (PQS) to provide a Class A, pre-tender 

cost estimate based on the 99% detailed design tender documents.   An allowance for the cost of 

the PQS is included in the Cost of Services form; this allowance is for the third-party cost of the PQS 

and shall not include any fees or mark-up from the PPM.  

6. The PPM to develop a TOR and retain a third-party to complete an Operational Functionality Review 

at the 66% Design stage.  An allowance for the cost of the third-party is included in the Cost of 

Services form; this allowance is for the third-party costs and shall not include any fees or mark-up 

from the PPM.  

7. Tender (Provisional): The PPM will provide oversight throughout the construction tender process, 

which will be administered by the Design Engineer. The PM shall participate in the evaluation 

process for the construction tender and award the contract to the successful bidder. 

8. Construction, Commissioning, and Warranty (Provisional): The Project Manager will oversee all 

components during construction, commissioning, and warranty phases as outlined in Sections 3.13 – 

Management of Construction & 3.14 – Management During Commissioning. 

9. Operator Training Plan (Provisional): The PPM will ensure the Engineer includes sufficient operator 

training, such that the operators can confidently operate and maintain the newly built water 

treatment and supply facilities. The PPM will develop an Operator Training Action Plan (OTAP) to 

ensure that Curve Lake First Nation will have operators trained and confident in operating the new 

water system. 

10. Business Case (Provisional): The PPM will develop a business case for the First Nation on what the 

operation and maintenance (O&M) costs are expected to be, and what the operation requirements 

are, for the new water treatment facilities once they are commissioned. 



Curve Lake First Nation – Water Treatment and Distribution System Project 
Terms of Reference for Professional Project Management Services 

September 2020 

8 
 

3.3 Policies and Procedures 
The PPM shall establish and confirm clearly defined and properly documented policies and procedures.  

This shall include, but is not limited to, the following: 

1. Meet with officials from the First Nation, ISC, Technical Advisors, as well as the Design Engineer and 

General Contractor to develop a financial plan that correlates with the design and construction 

phases. 

2. Ensure that the First Nation sets up a separate account for the project funds. Develop an accounting 

control system whereby only authorized and approved expenditures related to the design and 

construction phases are disbursed from the account. 

3. Review, verify, and recommend change orders and claims for extras for approval. The PPM must 

obtain approval for each change order from the First Nation Project Coordinator and allow ISC to 

review each change order prior to directing the Consultant to perform the work. 

4. Documentation standards and record keeping. 

5. Define professional liability and stamping of drawings. This includes the implications of Curve Lake 

First Nation and/or Project Manager overriding the advice of Consultants, or Curve Lake First Nation 

overriding advice of the Project Manager. 

6. Ensure that all applicable land laws, land codes, building codes, standards, regulations, by-laws, 